
PARTS LIST

10

31

2



PARTS LIST (Cont.)

ITEM DESCRIPTION PART NO.QTY.

1

BODY, COMPRESSOR 5000002001 .

2

SIDEPLATE-J102-M ("recon" aluminum) 5010054032

2

SIDEPLATE - J102-SA, SS (stainless) 5010062002

3*
WEAR DISC with LAB. SEAL 5160642002

4

ROTOR-SHAFT ASSY: (aluminum) Includes: item 5, 6, 7 6000002011

4
ROTOR-SHAFT ABSY. (stainless) Inclltdes: item 5a, 6, 7 6000002021

5
ROTOR-SHAFT (aluminum) 5030232011

5a

ROTOR-SHAFT (stainless) 5030332001

6

SPACER SLEEVE 5160012012

7*

BEARING KIT (inner, outer & shims) 5100032042

8*

SHIM, BEARING 5160722242

9

FAN 5060212062

10

COWL D.E. (red plastic) 5050102011

11

COWL N.D.E. (red plastic) 5050202011

12

SPACER,ALUMINUM COWL 5160232018

12

SPACER, PLASTIC COWL 5160202028

13

BEARING CAP - J102-M (aluminum) 5210012072

13

BEARING CAP - J102-SA, SS (stainless) 5210032002

14

PORT FLANGE, 1W'nptF 5080302072

15

BRACKET, MOUNTING FEET 5070032022

16*.6-

BLADE 5110002016

17*.6-

GASKET, FLANGE 5260732002

18*.6-

STAR TOLERANCE RING 1960282152

19*.6-

O-RING, SIDEPLA TE 5220102022

21*

SEAL, SINGLE LIP (silicon) 5120302022

22*
SEAL, SINGLE LIP (buna) 5120102092

23*

SHIM PACK - J102-M Consisting of: 5160702121

SHIM PLASTIC 0.002"

5160702012

SHIM PLASTIC 0.003"

5160702032

SHIM PLASTIC 0.005"

5160702072

SHIM PLASTIC 0.010"

5160702172

23*

. SHIM PACK - J102-SA, SS Consisting of: 5160702551

SHIM PLASTIC 0.002"

5160702512

SHIM PLASTIC 0.003"

5160702522

SHIM PLASTIC 0.005"

5160702532

SHIM PLASTICO.010"

5160702542

24

CAPSCREW SKT HD - M8 X 20mm stainless 1261082208

25

CAPSCREW SKT HD - M10 X 25mm stainless 1281102256

26

CAPSCREW SKT HD - M10 X 50mm stainless 1280102504

27

CAPSCREW HEX HD - M10 X 30mm stainless 1280102354

28

CAPSCREW, SHOULDER PIN 1742100402

29

NUT HEX - M10 stainless 1880102004

30

LOCKWASHER - M10 stainless 19401021012

31

DOWEL PIN - 6mm X 16mm stainless 1742062162

32

KEY, SHAFT - 8mm X 7mm X 40mm 1990502001

33

PLUG - M35 X 1.5 3021272031

0*

GREASE, HIGH TEMP. AEROSHELL #5 (14.1 oz.) 5200102031

0

TOOL - OIL SEAL LARGE 5300512051

0

TOOL - OIL SEAL SMALL 5300512021

0

TOOL -INNER SLEEVE & BEARING 5300512031

0

TOOL - AIR SEAL 5300512041

.6-

BLADE KIT -J100/102 7100002021

.*

SERVICE KIT -J102-M 710001204.1

*

SERVICE KIT - J1 02-SA, SS 7100012051

11


